
 

 

 
 

 
 
 

  

2022 Annual Report 
Sewage Treatment Plants 

 
Loyalist Township Utilities Division 

  



 

 1  
 

Table of Contents 
Introduction ..................................................................................................................... 2 

1. Executive Summary ........................................................................................... 4 

2. Process Overview .............................................................................................. 5 

2.1. Amherstview Water Pollution Control Plant (AWPCP) ....................................... 5 

2.2. Bath Sewage Treatment Plant (BSTP) ............................................................... 6 

3. Sewage Collection System ................................................................................ 8 

3.1. Loyalist East Collection System ......................................................................... 8 

3.2. Bath Collection System .................................................................................... 11 

4. Pumping Stations Overflow Events .................................................................. 12 

5. Flow Monitoring ................................................................................................ 13 

5.1. Influent ............................................................................................................. 13 

5.2. Effluent ............................................................................................................. 17 

6. Performance Monitoring and Effluent Quality Control Measures...................... 18 

6.1. Amherstview WPCP ......................................................................................... 18 

6.2. Bath STP .......................................................................................................... 25 

7. Chemical Usage ............................................................................................... 28 

8. Notice of Modification ....................................................................................... 28 

9. Bypass Spill, or Abnormal Discharge Events ................................................... 30 

10. Monitoring Equipment Calibration, Verification, and Maintenance ................... 30 

11. Sludge Removal ............................................................................................... 30 

12. Plants Quarterly Reports .................................................................................. 32 

13. Complaints Arising from Operation of the Works ............................................. 32 

14. Maintenance on Major Structures and Equipment ........................................... 33 

14.1. Amherstview WPCP ...................................................................................... 33 

14.2. Bath STP ...................................................................................................... 33 

15. Appendix .......................................................................................................... 34 

16. Regulations, References, and Key Contacts .................................................... 37 

 

 



 

 2  
 

Introduction 
Under Environmental Compliance Approval (ECA) agreements issued by the Ministry of 
Environment, Conservation and Parks (MECP), Loyalist Township is required to report 
annually on the values and parameters indicated in the ECAs for both operated facilities 
in Amherstview and Bath.  

The report covers the period of January 1, 2022, to December 31, 2022, and is 
prepared and submitted to the MECP by March 31, 2023 and to Council. The report is 
also made available for the public via the Township website.  

The ECA lists in section 10 (6) the reporting requirements for Amherstview WPCP and 
in section 10.6 the requirements for Bath STP. The following is to be included in the 
annual report: 

a. a summary and interpretation of all monitoring data and a comparison to the 
effluent limits in conditions described in the Approval, including an overview of 
the success and adequacy of the Works; 

b. a description of any operating problems encountered, and corrective action 
taken; 

c. a summary of all maintenance carried out on any major structure, equipment, 
apparatus, mechanism or thing forming part of the Works; 

d. a summary of any effluent quality assurance or control measures undertaken in 
the reporting period; 

e. a summary of the calibration and maintenance carried out on all effluent 
monitoring equipment; and 

f. a description of efforts made, and results achieved in meeting the Effluent 
Objectives of the Approval; 

g. a tabulation of the volume of sludge generated in the reporting period, an outline 
of anticipated volumes to be generated in the next reporting period and a 
summary of the locations to where the sludge was disposed; 

h. a summary of any complaints received during the reporting period and any steps 
taken to address the complaints; 

i. a summary of all By-pass, spill or abnormal discharge events; 
j. for Amherstview WPCP additionally, a copy of all Notice of Modifications 

submitted to the Water Supervisor as a result of Schedule B, Section 1, with a 
status report on the implementation of each modification  

k. for Amherstview WPCP additionally, a report summarizing all modifications 
completed as a result of Schedule B, section 3; and 

l. any other information the Water Supervisor/District Manager requires from time 
to time. 

 



 

 3  
 

The wastewater treatment processes, and their effectiveness are monitored and tested 
by on-line instrumentation, Supervisory Control and Data Acquisition (SCADA) system, 
chemical and physical measurements and are operated and maintained by Township 
staff who have successfully completed training and testing to become licensed 
Wastewater Treatment and Wastewater Collection Operators. 

  



 

 4  
 

1. Executive Summary 
In 2022 the average daily flow into the Amherstview Water Pollution Control Plant 
(Amherstview WPCP) is at 53% of the rated capacity for the system. The maximum 
daily treated raw water was recorded at 12,421 m3/d for Amherstview WPCP, and 78% 
of its maximum rated capacity as per Environmental Compliance Approval, ECA. The 
highest flows occurred during periods of heavy rain and melting snow/ice which 
confirms that the system is subject to inflow and infiltration (I/I).  

For Bath Sewage Treatment Plant (Bath STP), the average daily flow is calculated to 
60% of the rated capacity for the plant. The maximum daily treated raw water was 
recorded to 6,150 m3/d for Bath STP or 51% of its maximum rated capacity. Bath STP 
sees the highest flows during periods of heavy rain and melting snow/ice. This confirms 
that the systems is subject to inflow and infiltration (I/I).  

Efforts to reduce I/I of both sewage collection systems are continuing to improve the 
efficiency of the treatment process, and to delay a costly expansion of both treatment 
facilities. 

The ECA limit for E. coli in the final effluent at AWPCP was exceeded in July, August, 
September, and October 2022. The instances were likely the result of significant wildlife 
activity in the wetland. Once temperatures decreased and flows increased again, no 
further issues could be observed. pH in the final effluent of the AWPCP increased in 
September, and peaked in October and November 2022, occasionally exceeding the 
ECA limit of 9.5. By ensuring that effluent is distributed evenly through all wetland trains, 
pH decreased quickly to the normal operating range. Monthly summaries of the daily 
pH-measurements were provided to the MECP District Office. 

As required by the ECA, notifications of the exceedances were made verbally and in 
written to the MECP District Office and the Spills Action Centre (SAC). No further action 
is required at that time. 

For the Bath STP all ECA limits were met in 2022, except for one slight exceedance of 
the total phosphorous (TP) monthly average concentration in January 2022. The facility 
experienced process performance issues at that time and resulted in elevated TP 
concentrations in the final effluent. By diligently adjusting the processes at the plant the 
TP concentrations quickly decreased. The exceedance was reported to the MECP’s 
district office and SAC as required. No further action is required at that time.  

Both treatment plants were operated in compliance with federal requirements in 2022.  

Loyalist’s wastewater facilities are treating sewage in accordance with 
provincial and federal requirements 



 

 5  
 

2. Process Overview 

2.1. Amherstview Water Pollution Control Plant (AWPCP) 

Environmental Compliance Approval 2888-9RNM62 dated January 29, 2015 
Project Number: 110000196 

Design Capacity: 6,400 m3/d (average day flow) 
 16,000 m3/d (maximum day flow) 

 

The Amherstview WPCP services Odessa, the Loyalist East Business Park and 
Amherstview. Its rated capacity is 6,400 m3/d and it has a peak flow capacity of 
16,000 m3/d. It is discharging continuously to a leg of the Bayview Bog after disinfection 
and pH attenuation of the effluent in two polishing ponds (Cell 2 and Cell 1) and a 
wetland.  

Wastewater from Odessa, the Loyalist East Business Park and Amherstview is pumped 
to the plant via 4 pumping stations. The raw wastewater enters the headworks for grit 
removal. The removed grit is hauled away for disposal. The influent then receives 
secondary treatment through a conventional, suspended biomass activated sludge 
process in two aeration tanks with fine bubble aeration. The mixed liquor consists of 
influent mixed with return activated sludge (RAS). RAS is sludge removed from the final 
clarification tanks and contains microorganisms that naturally occur in wastewater and 
facilitates its degradation. In the presence of oxygen, these microorganisms break down 
organic material in the wastewater. The aeration tanks are equipped with ceramic disk 
diffusers and the air is supplied to the aeration tanks through electrically driven blowers. 
Phosphorous is removed by adding aluminum sulfate to the mixed liquor.  

The mixed liquor from the aeration tank proceeds to the final clarifier where the 
remaining solids settle to the bottom of the tank. A part of the sludge is returned as RAS 
to the aeration tank, the rest undergoes thickening via a Gravity Belt Thickener (GBT) 
by adding polymer and stabilization in an Autothermal Thermophilic Aerobic Digester 
(ATAD) before being stored at the biosolids storage and hauled by a licensed third party 
(refer to section 11). 

The septage receiving station is not operating due to financial constraints. 



 

 6  
 

 

Figure 1 Schematic Process - Amherstview WPCP 

 

2.2. Bath Sewage Treatment Plant (BSTP) 

Environmental Compliance Approval 1869-94XQH6 dated March 14, 2013 
Project Number: 120000177 
Design Capacity: 3,008 m3/d (average day flow) 
 12,032 m3/d (maximum day flow) 

 

The Bath Sewage Treatment Plant (Bath STP), servicing the Village of Bath and the 
Bath and Millhaven Institutions operated by Correctional Service Canada, has a rated 
capacity of 3,008 m3/d and a peak flow capacity of 12,032 m3/d. It is continuously 
discharging to Lake Ontario after disinfection of the final effluent with UV.  

The wastewater is pumped via four pumping stations and also flows via common gravity 
sewer to the wastewater treatment plant. The raw sewage enters the headworks for 
primary treatment (screening and grit removal). In the secondary treatment, the 



 

 7  
 

Figure 2 Schematic Process Bath STP 

dissolved and suspended organic material is digested in three aeration tanks, each 
equipped with a fine bubble diffuser network and related appurtenances. The nutrient 
phosphorous is removed by adding aluminum sulfate. The solids settle in the larger of 
two circular clarifiers before the effluent is disinfected by UV and then discharged to 
Lake Ontario. 

 

  



 

 8  
 

A part of the produced sewage sludge is returned as RAS to the aeration tanks. The 
excess undergoes sludge treatment in an aerobic sludge digester. The sludge is 
thickened with a polymer and regularly hauled by a licensed third party (refer to 
Section 11).  

3. Sewage Collection System 

3.1. Loyalist East Collection System 

Raw sewage from Odessa is pumped via Bridge Street pumping station, from 
Amherstview via Islandview pumping station and Lakeview pumping station and from 
the Business Park via Taylor Kidd Pumping Station to the Amherstview WPCP. The 
total and monthly volume of sewage pumped from Bridge Street and from Amherstview 
in 2022 is summarized in Table 1.  

 

 
A total of 410,826 m3 was pumped from the Bridge Street pumping station in 2022. The 
maximum volume recorded was 4,492 m3 in December during a significant storm event. 
The daily average calculated was 1,131 m3/d. The pump station is designed for 
7,430 m3/d.  

  
  
  
  

FLOW 2022  (m3) 
TOTAL FLOW AVG DAY MAX DAY TOTAL FLOW AVG DAY MAX DAY 
Bridge St SPS Bridge St SPS Bridge St SPS Lakeview SPS Lakeview SPS Lakeview SPS 

ODESSA ODESSA ODESSA AMHERSTVIEW AMHERSTVIEW AMHERSTVIEW 
JAN 23,289 751 1,170 69,594 2,245 3,075 
FEB 35,469 1,267 2,676 86,289 3,082 8,928 
MAR 58,429 1,885 3,289 125,611 4,085 6,136 
APR 50,188 1,673 3,050 120,790 7,026 7,418 
MAY 38,988 1,258 2,064 89,361 2,883 4,969 
JUN 41,472 1,382 3,777 111,424 3,714 15,924 
JUL 17,003 548 746 66,391 2,142 2,888 
AUG 16,688 538 764 63,484 2,048 2,889 
SEPT 17,485 583 865 68,030 2,268 4,667 
OCT 22,091 749 1,160 70,367 2,365 2,785 
NOV 35,214 1,174 2,952 85,116 2,837 5,237 
DEC 54,510 1,758 4,492 118,949 3,837 9,761 

YEARLY TOTAL 410,826 
  

1,075,406 
  

MAX MONTH 
  

4,492 
  

15,924 
AVERAGE 

MONTH 

 
1,131 

  
3,211 

 

Table 1 Sewage Volumes in the Loyalist East Collection System 2022 



 

 9  
 

In 2022, from the Lakeview sewage pumping station the total volume of sewage 
pumped was 1,075,406 m3 for an average of 3,211 m3/d and a maximum day of 
15,924 m3 in June. The pump station is designed for a peak flow of 23,000 m3/d. 

Peak flows are recorded during heavy precipitation events, which indicate a significant 
amount of inflow and infiltration (I/I) in the sewage catchment area of this pumping 
station. Township staff is continuing with infiltration reduction work such as manhole and 
sewer lateral repairs.  

 

Chart 1 AWPCP Sewage Pumping Stations - Daily Flows (7-day moving average) 2018-2022 



 

 10  
 

 

Chart 2 AWPWP Collection System - Raw Flow Trends 2018-2022 

The pumping station flow meters at Lakeview Sewage Pumping Station, Bridge Street 
Sewage Pumping Station and Taylor Kidd Sewage Pumping Station were checked and 
calibrated by an external provider on April 12, 2022. 

No complaints were received from the operation of the pumping stations in 2022.  

Station maintenance at the pumping station of the Loyalist East Collection System 
included: 

• Vibration analysis on larger pumps and blowers 
• Preventive maintenance program on all major equipment at all four pumping 

stations 
• Annual generator service 
• Upgrade of the generator fuel system at the Bridge Street Pumping Station to 

meet standard 



 

 11  
 

3.2. Bath Collection System 

The raw sewage is pumped via four pumping stations to the Bath STP. The average 
daily pumping hours are summarized in the following chart. The data indicates inflow 
and infiltration(I/I) during periods of heavy rain and mild spring weather due to melting 
snow and ice.  

 

Chart 3 Bath Collection System - Monthly Pumping Hours SPS 1-4, 2018-2022 

The following maintenance activities occurred at the Bath Sewage Pumping Stations: 

• Vibration analysis on larger pumps and blowers 
• Preventive maintenance program on all major equipment at all four pumping 

stations 
• Annual generator service 
• Replaced PLC and HMI at Sewage Pumping Station 1 